



























Clinical Presentation	Simple
	 Self limiting, may resolve spontaneously Queasiness and/or discomfort Only symptomatic therapy required May self treat
	Complex
	 Not relieved with antiemetics Fluid-electrolyte imbalance Persistent vomiting when pregnant Weight loss/fever/abdominal pain Usually associated with noxious agents (e.g. oncology/chemotherapy agents) or psychogenic events Requires work up with clinician













	Antacids
	Antihistamines-Anticholinergics
	Butyrophenones
Antiemetic	H ₂ -receptor antagonists
Medication Classes	5-hydroxytryptamine-3 receptor antagonists $(5-HT_3 RA)$
	Phenothiazines
	Corticosteroids
	Neurokinin 1 receptor antagonists



















Dopamine Antagonists	Metoclopramide
	Central blockage of CTZ
	Cholinergic prokinetic activity, promotes gastric motility
	Useful in N/V in patients with diabetic gastricparesis
	Aids in gastric emptying
	AEs: EPS, hyperprolactinemia, gynecomastia
	Use declining









Phenothiazines	Adverse effects
	 Constipation, dizziness, sedation, tachycardia tardive dyskinesia, prolonged QT interval
	Multiple dosage forms available
	 Rectal useful in vomiting patients IV formulation is quick and effective in emergency setting
	Inexpensive
	Monitoring
	Improvement of N/V
	Patient counseling
	 May cause photosensitivity (use sunblock and avoid prolonged exposure to sunlight) Avoid activities that require mental alertness until the the effects of the medication is realized Avoid alcohol















	Anticipatory
	Triggers: tastes, odors, sights, thoughts associated with chemo
CINV	Goals of therapy: prevention N/V
	Prevention of acute N/V important
	Ematogenic potential of chemo agents: Minimal (< 10% risk), low (10-30%), moderate (30-90%), high (>90%)
	Duration of emetic risk: 2-3d (peak), up to 7d

Emetic Risk Antin	eoplastic Agents Ac	dministered Intra	venously	
High	Moderate	Lov	N	Minimal
Carmustine Cisplatin Cyclophosphamide >1500 mg/m2 Dacarbazine Dactinomycin Mechlorethamine Streptozotocin	Azacitidine Alemtuzumab Bendamustine Carboplatin Cyclophosphamide <1500 mg/m2 Cytarabine >1000 mg/m2 Daunorubicin Doxorubicin Doxorubicin Idarubicin Ifosfamide Irinotecan Oxaliplatin	5-FU Bortezomi b Cabazitax el Cytarabine <1000 mg/m2 Docetaxel Doxorubicin (liposoma I) Etoposide Gemcitabine Ixabepilone Methotrexate Mitomycin Mitoxantrone Paclitaxel	Panitumumab Pemetrexed Temsirolimus Topotecan Trastuzumab	Bevacizumab Bleomycin Busulfan Cetuximab Fludarabine Pralatrexate Rituximab Vinblastine Vinoristine Vinorelbine

	Chemotherapy	Subsequent Days
High emetic risk*		
NK ₁ antagonist		
Aprepitant	125 mg oral	90 mg oral; days 2 and 3
Fosaprepitant	150 mg IV	
5-HT ₂ antagonist		
Granisetron	2 mg oral; 1 mg or 0.01 mg/kg IV	
Ondansetron	8 mg oral twice daily; 8 mg or 0.15 mg/kg IV	
Palonosetron	0.50 mg oral; 0.25 mg IV	
Dolasetron	100 mg oral ONLY	
Tropisetron	5 mg oral; 5 mg IV	
Ramosetron	0.3 mg IV	
Corticosteroid1		
Dexamethasone	12 mg oral or IV	8 mg oral or IV; days 2-3 or days 2-4
Moderate emetic risk‡		
5-HT ₂ antagonist		
Palonosetron	0.50 mg oral; 0.25 mg IV	
Corticosteroid		
Dexamethasone	8 mg oral or IV	8 mg; days 2 and 3
Low emetic risk		
Corticosteroid		

















Apfel	Risk Factors	Points
Simplified Risk Score	Female Gender	1
	Non-smoker	1
Predicts a patient's risk of PONV based on presence of 4 risk factors	History of PONV	1
	Postoperative Opioids	1
	Sum	0 to 4









	 5-HT₃ receptor antagonists Ondansetron is the "gold standard" antiemetic Granisetron Ramosetron The 5HT₃ receptor antagonists are most effective for prophylaxis when given at the end of surgery
Monotherapy	 NK-1 receptor antagonists Aprepitant Similar to ondansetron in achieving complete response 24 hours after surgery Significantly more effective than ondansetron for preventing vomiting at 24 and 48 hours after surgery and reducing nausea 48 hours after surgery Given within 3 hours of the induction of anesthesia























